BE Lt

Nichrko 2 LT ISR —THB&E 21

2024 F 6 AMER

& H B AR

EXRNREZFUHILIDLEE2mg THET ]

BHEEREN
TEE AASRE T WHRBRIE S Fvik R 900mL 5 B 37+0.5°C
BHEERER
EILExy BRI HE
pH1.2 FEAERIAN ] AR SIE & B2 15 3 LAY 85%LL Biast L=,
pH3.0 FEAERIAN ] A SIE & BT 15 23 AN Y 85% L1 Bt L=,
50rpm
pH6.8 FEHERIA K A ST & BT 15 47 APIC ) 85% LA EyRH L 7=,
VIS FEHERIA K A ST & HIT 15 43 APIC ) 85% LI E¥RH L 7=,
100rpm pH6.8 FEHERIA K A ST & HIT 15 43 APIZ ) 85% LI E¥RH L 7=,
EHNRZF LAY T L 2mg TAET) ORMEBAEERA (U NmdE 2me) &Ml Ui, i
ETORMIZBNT TEMZERRIEMRBR T A R4 ) OHEEEICHEE LT,

1/2




BE I sax

Nichiiko 2 I T B —THB&E 21

BEHE (%) pH1.2 (50rpm) BHE (%) pH3.0 (50rpm)
100 100
80 80
60 60
40 —— R ARF AL LEE2mg 40 —— U R IARF AL LEE2mg
20 'BETI 20 BET
- & = L) i0§2mg - & = ) i0O%f2mg
O L' 1 1 1 O L' 1 1 1
0 10 15 0 10 15
BERE () BFfE (50
BEHE (%) pHB6.8 (50rpm) BHE (%) 7K (50rpm)
100 F 100 }
80 80 -
60 | 60
40 —e— b RIIARF VNI Y T LEE2mg 40 —e— ' RIARF UL T LEE2mg
20 MBET) 20 rBETL)
- & = Jyi0fi2mg - & = Jyi0%E2m
O L' 1 1 1 O L' 1 1 1
0 10 15 0 10 15
BERE () BFfE (50
BEHE (%) pH6.8 (100rpm)
100 } A Ty 1A
80
60
40 —e— U R IARF VALY T LEE2mg
20 rTHEIL]
- & = Jyi0fi2mg
O L' 1 1 1
0 10 15

B (53)

2/2

X NRRAETF Ny LEE2mg TAHET )




	溶出試験条件
	溶出試験結果

